Page 1 of 58

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Air Cleaner And Carburetor Linkage

3165 Tractor

, Q
- S %
- e \MH,,./ . -
ﬁ/ T ZES i
N\ e O7Y g
_ ,M»w m wmuum- “ \ Ww s N
P Y02 2
N I\ e /NS =
//, // mmwmv\/,\ lvnnwl\ y \mwwwmwwuﬂ ..... HV ;/ \Wl.\w A/ W%mwy, J,_ (@)
=N N A ) / A 7.2 /7 mﬁ/z W AE
F, / \y@w_ 5 = /) \ \““\ N / /3@ E_N\ - ..iﬁ %/,”,%r Y wvvvvx >
—\ oy oo | AD | [/ AN e A e - s = -
| o T (g Nt -l <50 & - E
N Co A7 |\ VAN AV R S\ 7 V)
T \_\u Aﬂ: y. \w\\ /,”, \ \ \\ /«,ma.. \nm// WV\““AWW ) v 2 NN \m“\ / !__Mw, /AAJ o
_ L © AAW vl N\ / nv,uh,/wwm“”mw&\ i \ y” / Gm.yvv
/// // ﬁ// mm\\n \\\ N S = ~
X Y K e oo A
o o Wy
- - e _ AumuﬂquWWIIA o “n“\
o / . \ N 7
/ = .Hv _M._ .ww/n Nl\ \\\
(Y] I9]
o T -
J
&




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3165 Tractor

Air Cleaner And Carburetor Linkage

Page 2 of 58

Ref#  Part Number Qty S/P/F  Description
1 BS-805480 1 Link, Governor
2 BS-805460 1 S  Spring, Governor
3 BS-805453 1 S  Spring, Governed Idle
4  BS-805439 1 S Link, Choke
5 BS-808195 1 Bracket, Governor Control
6 BS-807528 1 Lever Assembly, Governor
7 BS-805465 1 S  Spring, Link
8 BS-221535 2 S  Clamp, Casing
9 BS-808145 1 S Lever, Choke Control
10 BS-805018 1 S  Washer
11 BS-805025 4 S Screw, Hex
12 BS-805169 2 S Screw, Hex
13 BS-805381 1 Screw, Governor Lever
14  BS-805383 1 S Nut, Hex
15 BS-807857 1 S  Body, Air Cleaner
16 BS-805406 2 S Screw, Hex, M6 x 12MM
17 BS-805902 1 Screw, Hex, M6 x 16 MM
18 BS-394018 1 S  Cartridge, Air Cleaner
19 BS-491875 1 S Knob
20 BS-272490 1 S Element, Foam Precleaner
21 BS-805655 1 S  Gasket, Air Cleaner
22 BS-807862 1 S Cover, Air Cleaner
23 BS-805631 1 S Retainer, Air Filter
24 BS-805317 1 S Screw, Hex
25 BS-806144 1 S  Strap, Air Cleaner
26 BS-805632 1 S  Duct, Air
27 BS-808311 1 S  Shield, Carburetor

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 3 of 58

3165 Tractor

E \ ) /@yﬂ/

= \ M- e \ \ N
‘e RN

£ A\ / W\

L /ﬂf \ \ /M/ /

© \a\/’ \ Y Wy.\“m

C - /ma / /nmu\\

< R N

> ﬁ \

£ -

m o

T -

— e Q

g I

8 2

& [

Yol

LSS0

AL
PNV
- /A \A\ Mm
N
.mHU \mv p

A -

(o} M~
o N Lo ﬁ
L L ~_
//;/I .‘-rm&_v //// //,ﬁr
—— N “
- TN AT ,
2T AN TN N N, mww
\“umu‘n““.i N // a: /w // rﬁ
e S A \ﬂ s ,q/
5 \ .ﬂ I . e
5 M\ ! Pl =N \
mm \ A Sl N
wu\\}{‘IA\\.A/// ,,v v // \“M“\\\ e “nuuuuHHMWNr./ Ill
TS < A\ / ~( A PN T PN\
arymwr A/ - = 7 XA
\“\m e ny \ \ y v )
A\“m - 7 l, // @ V \\
o - ¢ \ y/ \ /
§ A/A“““\
lllll I i
, o
7 g
e A _\\\\ /./J!
== , ©
e . N\ ™
h\\\J -~ . N
g AN NN Mm@..TL .
{47 p ( NN A8 N
=g SN N\ \ @ |
/ 7 w / // Nl
h \\h\mm\ 4 / e \ N / \
\ 7/ PA N AN N \
V\ SN < \\({ NN \
\\\ \-\\ / A)_ V// o / .xﬂ
(g \/ Al\“ }/”/ // \ .w“w
) AN ON LSy Auw,ﬁ
e S \ (\.w AT N\
\\\\ \\ g \Y\mm.MY/V/ Y AN nUv //
4 o / wﬂ Y
ﬁ N ﬁ & //A ur.
“w (o)} \J

1O

e

\AAw”yﬂ”,“uﬁV

zg.__,
7
)

““\v

e
y S )
/,(mWA,
x//”(ﬂmnw

;;A[
OTEEEY
/wA\x vr w_/_

/\\R(“““ v
.
&
\\.1\/5, \?
e
/5
il
\ @_W\ T\
........ \Ssw”



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3165 Tractor
Blower Housing And Flywheel

Page 4 of 58

Ref#  Part Number Qty S/P/F  Description
1 BS-807531 1 S  Flywheel
2 BS-805447 4 S  Screw, Hex
3 BS-805449 2 Washer, Lock
4 BS-807898 1 S  Housing, Blower
5 BS-805406 AR S  Screw, Hex
6 BS-807978 1 Cover, Air Guide
7 BS-805025 2 S  Screw, Hex
8 703-2164 1 Screen, Rotating
9 BS-806028 1 Nut, Hex
10 BS-806101 1 Washer, Lock
11 BS-805383 1 S Nut, Hex
12 BS-805260 1 S  Screw, Hex
13 BS-805448 2 S  Screw, Hex
14  BS-807663 1 S Plate, Back
15 BS-805009 2 S  Screw, Hex
16  BS-805402 4 S  Spacer
17 BS-807805 1 Gear, Ring
18 BS-805505 1 Guard, Flywheel
19 BS-808099 1 Cover, Air Guide (Cylinder #1)
20 BS-808100 1 Cover, Air Guide (Cylinder #2)
21 BS-805738 1 Cover, Valley
22 BS-805841 1 S  Cover, Carburetor
1

23  727-3156

Fitting, Hose Barb

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 5 of 58

ﬁﬂl\l\i¥ﬁb

==

WWW.mymowerparts.com

Brake And Control Pedals

3165 Tractor




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3165 Tractor
Brake And Control Pedals

Page 6 of 58

Ref#  Part Number Qty S/P/F  Description
1 603-0379 1 Shaft Assembly, Pedal
2 603-0421 1 S Plate, Disengagement
3  603-0437-0637 1 /P Cam, Clutch
4  603-0445 1 Shaft Assembly, Brake
5 603-0449 1 Shaft Assembly, Reverse
6 603-0634 1 Rod Assembly, Cruise
7  703-3012-0498 1 Link, Pedal Mounting
8  703-3020-0637 1 Bracket, Rod Adjust
9 703-3152-0637 2 Bracket, Switch
10  703-3155-0498 1 Lever, Brake
11  703-3156-0498 1 S  Link, Brake Pedal
12 710-0106 1 /P Screw, Hex Cap, 1/4-20 x 1.25 GR5
13  710-0599 5 /P Screw, Hex Wash. Hd. Tapp 1/4-20 x .5
14  710-0623 2 /P Screw, Hex Wash. Hd. Tapp 3/8-16 x .75
15  710-0642 6 /P Screw, Hex Wash. Hd. Tapp 1/4-20 x .75
16  710-1315 2 /P Screw, Hex Wash. Hd. Tapp 3/8-16 x 1.25
17  711-0679A 1 /P Pin, Clevis, 3/8 x 2.015
18 711-1041 1 Ferrule, Adjust.
19 711-1138 1 Stud, Actuator
20  712-3004A 1 /P Nut, Hex Flange Lock, 5/16-18
21  712-3027 1 S  Nut, Hex Flange Lock, 1/4-20
22  712-3058 3 S Nut, Hex Insert Lock, 1/2-20
23  712-3061 2 S Nut, Hex Lock, 3/8-24
24 714-0104 9 S Pin, Internal Cotter
25  714-0145 2 S  Pin, Internal Cotter
26 714-0147 5 /P Pin, Internal Cotter
27 715-0114 1 S  Pin, Spiral Spring, .25 x 1.5
28  731-3247 1 Pedal, Forward
29  731-3248 1 Pedal, Reverse
30 731-3249 1 S Pedal, Brake
31 732-0324 2 Spring, Compression
32  732-0859 1 S  Spring, No Cut Reverse
33 732-0871 1 Spring, Torsion
34  732-3118 2 Spring, Extension, .380 OD x 1.44
35 736-0185 2 S  Washer, Flat, .406 x .75 x .063
36  736-0287 1 S  Washer, Flat, .79 x 1.24 x .060
37 736-0463 1 S  Washer, Flat, .25 x .62
38 736-0621 1 Washer, Wave, .785 x 1.0 x .012
39 736-3019 3 Washer, Flat, .531 x 1.06 x .134
40  741-0598 4 S  Bearing, Hex Flange
41  741-3073 3 S  Bearing, Flange
42  741-3074 2 Bearing, Flange
43  741-3084 1 Bearing, Flange
44  747-3319 1 Rod, Rear Control
45  747-3320 1 Rod, Front Control
46  747-3324 1 Rod, Rear Connecting
47  747-3353 1 Rod, Front Connecting
48  747-3355 1 Rod, Brake RH
49  747-3356 1 Rod, Brake LH
50 748-3060 1 Cruise Latch
51  748-3080 1 S Plate, Cruise

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 7 of 58

3165 Tractor

Brake Assembly

)
<)
0.

lllllll.....l-.l._.._

LC)

. Q0

e

WwWw.mymowerparts.com

oo



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3165 Tractor
Brake Assembly

Ref #

Part Number

Page 8 of 58

1

oOo~NOOThWN

661-3013
759-3688

703-0931
710-3133
712-3055
761-3059
710-0369
712-3054
732-3042

Qty S/P/F  Description
2

Brake Assembly Complete

2 IPIF KIT-BRAKE PUCK SVC Pad Kit, Brake
Includes Ref. Nos. 6 (Qty. 2), 7 (Qty. 2), and 8

(Qty. 2).

Screw, Shoulder

A DMDANNNDN
M

WWW.mymowerparts.com

Bracket, Brake Actuator

S Nut, Hex Top Lock, 1/4-20

Arm, Brake Actuator

/P Screw, Hex Cap, 3/8-24 x 2.5 GR5 4
/P Nut, Hex Lock, 3/8-24

S  Spring, Compression



Page 9 of 58

-

[ap]

g |
_,m .M_a ~ & \L & \AmWAﬂm/n\ g
S a \—\\\\\ \.\\\; “ \\.\\_ \\_HMV\—\\\ \\; A/ \“““mﬂw, A M‘IJ
AMM om“\.\\ \\ / \ / ,“.K\\\ Rmuhmn. .R/\ W//,A..\lxlt\_
3 A,mw R [/ @ N
ﬁ/ . ﬁmwywwmmu 7 - N N - 10 AAAﬂnl,ﬂﬂ &wumwlr.ir ._
/ ,// “\““\a ﬁ 4 \_/ /wmw,/mmm \\_ MmW /Mv fuw \_1
\ N ~ N / . \IMF N e III l -
o NN J 5 Hﬂ. canify 7 \ A,V\?W D ¥ NN
: \ P N - N .
— - \ y Ammv - = i e L
- L \ /, 5 > by N\ / \ Amwxwwwvi\\ =) g o
h ~—, ..JNMV// / WHV.AT IIIIIIIII |_ /v h\ . N &I‘W " [ap] =
\ N AT/ ARAT TN N E
& & fie 8 RO ﬁ ﬁ
O\ ) SO 1) Vg Vo e\ o)
W /g MV A mm ’ w eﬁ /v LY A
/ i iy == L0 v Al ) Va2 e
/ 4 Y o Y S § //_,a\ P S
/Wm V= v” hwnw, (WMNM{ H..ﬂ\\ , / q\ \\ t / \“““m\ p e
. 2/ ( & / s/
2 My o A "/ =\
RS —\ . o \\IVAMQM.MWH““VIAW\)/ W
- P #
Py - r ,m_m\mwwrwfr/

WWW.mymowerparts.com

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Carburetor, Fuel System And Intake Manifold

3165 Tractor



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3165 Tractor
Carburetor, Fuel System And Intake Manifold

Page 10 of 58

Ref#  Part Number Qty S/P/F  Description
1 BS-806295 1 Manifold, Intake
2 BS-805700 2 S  Gasket, Intake
3 BS-805023 2 S  Gasket, Intake
4  BS-805466 2 Screw, Hex
5 BS-805006 4 S  Screw, Hex
6 BS-807919 1 Body Assembly, Upper
7 BS-808257 1 /P Valve, Idle Adjust
8 BS-805538 3 Screw, Slotted
9 BS-808177 1 Screw, Throttle Adjust
10 BS-805541 1 S  Gasket, Carburetor Body
11 BS-805546 1 S  Float, Carburetor
12 BS-805545 1 Pin, Float Hinge
13 BS-805547 1 S  Valve, Fuel Inlet
14  BS-805539 1 Valve, Choke
15 BS-805852 1 Jet, Main
16 BS-805540 4 S  Screw, Hex
17 BS-805328 1 S  Spacer, Carburetor
18 BS-808251 1 S  Carburetor Assembly
19 BS-805559 1 S  Plug, Welch
20 BS-805554 1 Valve, Throttle
21 BS-807720 1 Shaft and Lever, Throttle
22 BS-807722 1 Shaft, Choke
23  BS-805553 1 S  Nozzle, Carburetor
24  BS-805557 1 Collar, Throttle
25 BS-805543 1 Collar, Choke
26 BS-807664 1 S  Solenoid, Fuel
27 BS-805544 2 Seal, Shaft
28 BS-805862 1 S  Cap, Limiter
29 BS-94188 1 Plug, Oll
30 BS-298049 1 S  Line, Fuel (Cut to Suit)
31 BS-493629 1 S  Filter, Fuel
32 BS-805025 2 S  Screw, Hex
33 BS-491922 1 S  Pump, Fuel
34 BS-95162 4 S  Clamp, Fuel Line
35 BS-805158 4 S  Screw, Hex (Exhaust Manifold Mtg)
36 BS-280866 1 Insulation, Fuel Line
37 BS-807685 1 S  Bracket, Fuel Pump
38 BS-805317 2 S  Screw, Hex
39 BS-805024 2 S  Gasket, Exhaust
40 BS-393815 1 Line, Vacuum (Cut to Length)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 11 of 58

3165 Tractor

Center Hydraulic Lift Linkage

1wy .
é hdw ' Wk

..

«©

-

4 —
S
f‘; mwnu
s S
”ﬂﬂﬂ/ AMw I\ M
/ﬂﬂﬂ”/ﬂl-u\ _
\Tﬂwuuu\
s
«Q . /
.

WWW.mymowerparts.com

o
_ w
/// -
AH.WHH ||||||||||| 0 ?
Ny R _
J ,
V4 e
5. \\ o »
(o)) ™y iR
_A..\uuul\l....L_.‘.m\ __w‘\n / , /
,I//// // “V/ , /
xr\uHH““nammHHu_Hun”HunHHHMHEMHQ-T&V-“i e Y i‘ S\
%\ A \‘ \\ / 4 \_‘ \\v
\\\\ / \ \ \ -
% / / / 5
SO
v ﬁ ﬂ _ / [ T—
s N o~ /f =
: RS B Y _ﬁ\ _

A 2d .A1



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3165 Tractor
Center Hydraulic Lift Linkage

Page 12 of 58

Ref#  Part Number Qty S/P/F  Description
1 603-0434-0498 1 S  Link, LH Lift
2 603-0435 1 S  Shaft Assembly, Lift
3 603-0456-0498 1 Link, RH Lift
4  711-1206 1 Pin, Clevis, .5x 3.75
5 712-3083 3 /P Nut, Hex Lock, 1/2-13
6  714-0147 2 /P Pin, Internal Cotter
7  716-0102 2 S Snap Ring, 1.0 Dia. Shaft
8 717-3423 1 Cylinder, Center Lift
9 727-3135 2 Hose, Lift
10 731-3215 1 S Indicator, Lift Position
11  732-0870A 1 /P Spring, Compression
12 736-0160 2 S  Washer, Flat, .536 x .93 x .050
13  736-0250 1 /P Washer. Flat, 1.0 x 1.7 x .10
14  738-0744A 2 S  Shoulder Screw
15 741-0170 2 S  Bearing, Flange w/Flats
16  747-3330 1 Rod, RH Lift
17  747-3331A 1 Rod, LH Lift
18 703-3426 1 Stop Bracket, Lift Rod (Refer to Service
Advisory CC-383)
19 711-1378 1 Body, Center Check Valve (Refer to Service
Advisory CC-383)
20 711-1379 1 Housing, Check Valve (Refer to Service
Advisory CC-383)
21  721-3001 1 /P O-Ring (Refer to Service Advisory CC-383)
22  732-0863 1 S  Spring, Compression (Refer to Service
Advisory CC-383)
23  732-0979 1 Spring, Compression (Refer to Service
Advisory CC-383)
24  741-0862 1 /P Ball, Detent (Refer to Service Advisory

CC-383)

WWW.mymowerparts.com



Page 13 of 58

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Crankshaft, Pistons And Heads

3165 Tractor

© 1o
. N
LY iHwar ||||||
L) J/ “mm“ W//,
¢ . . . ) o 7z
__.m.uv n_M_\.\\!.RmW \“““nmwmmy mv% Am_w //mmw,x—\.\_ \\v n‘mMW ; . Amﬂ r/./)
& ] YA 72y el VA A
A wwnw\ / # /A\ A
A _ / w
vl /
o - i
‘hwmww“&w
,PN \Nwﬂwv
,i,.,iw mmmw
_@ //
g ‘_Ww
g «©
)
(]
\“ (8]
: 7T—
\\ vmmunwwww W
13 Cm mm\ e >
o N ==
Loy W ‘WNMMW%M: V@%m%ww.
¢ g WIS 7SR
_ ) G @m\ Mwmmm V4
o % .pwuwmnwzn .
) P@
\\\
[
&




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3165 Tractor
Crankshaft, Pistons And Heads

Page 14 of 58

Ref#  Part Number Qty S/P/F  Description
1 BS-808381 1 S Head, Cylinder #1
2 BS-808382 1 S  Head, Cylinder #2
3 BS-806085 2 S  Gasket, Cylinder Head
4  BS-805097 8 S  Screw, Cylinder Head
5 BS-808417 1 Crankshaft
6 BS-805754 1 S  Bearing, Ball
7 BS-806066 1 Key, Flywheel
8 BS-807619 2 S  Piston Assembly (Standard)
BS-807807 2 Piston Assembly, .010 O.S.
BS-807809 2 Piston Assembly, .020 O.S.
BS-807811 2 Piston Assembly, .030 O.S.
9 BS-807620 2 S Ring Set, Piston (Standard)
BS-807808 2 Ring Set, Piston, .010 O.S.
BS-807810 2 Ring Set, Piston, .020 O.S.
BS-807812 2 Ring Set, Piston, .030 O.S.
10 BS-805099 4 S  Lock, Piston Pin
11 BS-807621 2 Pin Assembly, Piston
12 BS-807900 2 S Rod Assembly, Connecting
BS-807809 2 Rod Assembly, .020 U.S.
13 BS-805395 4 S  Screw, Connecting Rod
14  BS-807681 2 /P Valve, Exhaust
15 BS-807680 2 /P Valve, Intake
16 BS-805937 4 S  Spring, Valve
17 BS-805654 1 Deflector, Oil
18 BS-805092 4 S  Retainer, Valve Spring
19 BS-807683 4 /P Retainer, Valve (2)
20 BS-262679 4 S  Tappet, Valve
21 BS-807542 1 S Gear, Cam
22  BS-805058 1 S Seal, O-Ring
23 BS-805316 1 S  Seal, O-Ring
24  BS-94196 1 Key, Timing
25 BS-805420 2 S  Washer
26 BS-807623 2 Screw, Valve Adjustment
27 BS-807598 1 Screen, Oil Pump
28 BS-805406 2 S  Screw, Hex
29 BS-805675 1 Gear, Timing
30 BS-805057 2 S  Screw, Hex
31 BS-805317 1 S  Screw, Hex
32 BS-806037 4 S  Stud, Rocker Arm
33 BS-805094 2 S  Seal, Guide Bushing
34 BS-805084 4 S  Bushing, Guide
35 BS-806039 2 S  Gasket, Rocker Cover
36 BS-807644 1 Pump, Oil
37 BS-805313 1 S  Spool, Governor
38 BS-805352 2 S  Push Rod, Intake
BS-805617 2 S  Push Rod, Exhaust
39 BS-806036 4 Rocker Arm
40 BS-806038 4 S  Pivot, Rocker Arm

WWW.mymowerparts.com



Page 15 of 58

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Cylinder Assembly

3165 Tractor

P~
(8]

« |

_ ///.N\ AL
) ED \Q

s 3
@S /M,“\
~—_ i y m

R
70
\ uv pd
\ . \\\ (4!
[ \\\.\\\ p ya

v T TITNN

/ ’ \“\”..1: AN
/ p \\ “M\ "~ ////

_ A\\ / @
0 A // A

W D
/ /V/////w " “mm v

Y
\)
W/,,\\\H

Av,w\

AII

_ .

l—\\\\.l\\l\. -

r——————————me,

.\V_@v ./ P\

ﬁu \ln.lr.u\ljﬂln\\rljllf

, \un1n\\N
— <

- /Wv mwﬁxxyéﬂﬂn
\ m %/ /
AN 7 »V\ /i \

@ - - %rw<

I~

2_ c

N .mwy

\, A A v

_\\\..,, ,-u - \\“ N
/// “\n\ WW

©
® /

o8]




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3165 Tractor
Cylinder Assembly

Page 16 of 58

Ref#  Part Number Qty S/P/F  Description
BS-303447-1279 1 S  Engine, Complete
BS-494054 1 Short Block

1 BS-808440 1 Cylinder Assembly
2 BS-808534 1 Bearing, Cylinder
3 BS-805101 1 S  Seal, Qll
4  BS-807795 1 S  Breather Assembly
5 BS-807688 1 S  Gasket, Breather
6 BS-805751 1 S Screw, Hex
7 BS-806083 1 S  Tube, Breather
8 BS-806190 1 S  Gasket, Crankcase Cover
9 BS-805048 1 S  Plug, Oil Drain
10 BS-808502 1 S  Cover, Crankcase
11 BS-805049 1 S  Seal, QOll
12 BS-491832 1 S Plug, OIil Fill
13 BS-805696 AR Screw, Crankcase Cover Mtg.
14  BS-805054 1 S  Seal, Governor Shaft
15 BS-806191 1 S  Seal, O-Ring
16 BS-805420 4 S  Washer
17 BS-805019 4 S Nut, Nylock
18 BS-805247 1 /P Screw, Hex
19 BS-805449 1 Washer, Lock
20 BS-807977 1 S  Cap and Dipstick - Oil Fill
21 BS-281370 1 S  Seal, Fill Tube
22 BS-271983 1 S  Seal, Fill Plug
23 BS-807976 1 S  Tube, Oil Fill
24  BS-805412 1 Bushing, Governor Shaft
25 BS-805413 1 Bushing, Governor Shaft
26 BS-805073 1 S  Stud, Oil Filter Adapter
27 BS-805197 1 S Baffle, Breather
28 BS-806096 1 S Pin, Cotter
29 BS-807596 1 S Crank, Governor
30 BS-805416 1 S  Washer, Governor Shaft
31 BS-805103 2 Dowel Crankcase
32 BS-805386 1 S  Seal, O-Ring
33 BS-805250 1 S  Gasket, Filter Adapter
34 BS-805030 2 Screw, Hex
35 BS-806039 2 S  Gasket, Rocker Cover
36 BS-807665 1 S  Cover, Rocker
37 BS-805842 1 S Cover, Rocker
38 BS-492932 1 S Filter, Oil
39 BS-808033 1 Adapter, Filter
40  737-0125 1 Elbow, 90 Degree
41  751-3140 1 S  Drain, QOil
751-3142 1 Cap, Oil Drain
42  751-3141-12 12in. S Hose, Oil Drain

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

[e0]
Lo
— P
o AH_ .\\\\\\\...\\\\\thUHq \N
W_ / /,‘
o g = 0O
> i e /
© 1 \\ /// \Mﬂ_‘.
o N =
-~ 1]
P
, o
| i
B
e VL
- \w“\\\\_&varr/uu. __nn\l\\..\....!A
AR Ty
mmmmm a?w _"_Q el //
.n.\l’ /.I A
//,
]
© T Q
|
A Mm WWI
o
_ﬁ R
h/ e "~ III:I.
..rhm‘/#I Jwv
_/,”,Lv ~ _f &
/ A N /
/ //
S A g A
™ e e/ 0 M

T a
~ ‘
%4§

4 %

o
' 4
‘\

_‘_“

¢ M N \
H A \
/” \U m N
/ W\,
\ \ /,,”/
g o~ NN
_{ 1 \®
// / \“““N\
AW
xmmmwm may.r
HM/ I\ l
w o) MWWM/ // Auﬁﬂw z.._.//J
g < /R |
o © A m \_mw,/ / \ - )
TI nr - .' .ﬂ =
1 < =g\ ©
© ) V\ ///IIR \\
= @ )
e N .
,hﬂﬂﬂﬂl\\\ \\

S

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3165 Tractor Page 18 of 58
Dash Panel
Ref#  Part Number Qty S/P/F  Description
1 603-0586 1 Control Assembly, Throttle/Choke
2 631-0076 1 Boot, Tilt Steer
3 631-3014 1 S Dash Panel
777120183 1 Graphic, Monitor Light Cover
4  759-3476A 1 S  Key, Ignition (Set of 2)
5 703-3072 1 /P Screen, Dash
6 703-3162 1 Plate, PTO Handle
7  710-0134 4 /P Carriage Bolt, 1/4-20 x .62
8 710-0294 2 Screw, Hex Cap 1/4-20 x .375 GR5
9  710-1260A 2 /P Screw, Hex Wash. Hd. Tapp 5/16-18 x .75
10 710-3013 3 /P Screw, Hex Cap 1/4-20 x .50 GR5
11 712-0237 1 S Nut, Hex Lock, 5/16-24
12 712-0397 4 S  Wing Nut, 1/4-20 w/Bell Washer
13  723-0465 2 Seal, Screen
14  725-1346 1 S Nut, Ignition Switch, 5/8-32
15  725-1347 1 /P Cap, Ignition Switch
16 725-3159 1 S  Hour Meter
17  725-3256 1 S  Switch, PTO
18  726-0233 4 /P Nut, Push
19 731-3209 1 Steering Wheel
20 731-3210 1 Cover, Steering Wheel
21 731-3241 1 Handle, PTO Switch
22  736-0242 1 /P Washer, Belleville, .34 x .872
23  783-0462 1 /P Bracket, PTO Switch Retainer (Refer to

Service Advisory CC-383)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 19 of 58

3165 Tractor

Driveshaft And Engine Connections

y
o~ 7
- ﬂ r
W © ¢

-
A/W/I/// 4—..
"~
r ~ ™)

Wy
o W
|

P
Al“_n./.ﬂxu- p.

<~ Tz |..|||..“V\\\ /m “
/// \ \xg 4 /A W% V / \\1%

e )
N 0 Aw/‘n\ 7
Pl | « 9 ~
BNy -2 |
gt ol e I -
” \““,W,\ \\\\\\\ ) > .m./ux-. \\\L Q ,wn.ﬂmu.\ ~ &
=== X e I - o K ]
o @ g e
\\ \y — / m \ .,f_ A@J...\...\M\ 0 ﬁ _mmmw 3
= J\ \\\\A T \Mumu, \\ u_ 11”""/ sy ©
\ Y @y SO
74 ] S s s,
e\ / N\\A . Ammnm_\ =3 © w..»wn\
W VS @& T o
\ ~A IHH e - MW nd./l\m} - \\\ y / \\ \\ - o
—j\ e (3] - - ) o -
= s L8 oem& N /™~
A S BN N < 3@ \ 7
\ N b ~ ‘ g

J"\ \m \

“d , 3 , V.

m. % wm .T.\\.\\_

/ \
i / b\ e

\‘ 1 e \\\L "
m“‘“\ //r”uuwm“\mmmmmm”m ,_A//// ’ u,r
W \\\\\\\ \“N““m“mmmmmmmu (] :-Jhx -
Ny =
T e )
| 777288\ %
177 222 ~—
= ]
« o’ g
- -mmm“H“m““\\ N
n. |||||||||||||| .-19
.\\\\\.v.mmm “w..\\\\\\\\g_
- e - St
[ P :ﬂvi\\\ 1 o
o r o Ki -
— — °. T
o [ -
o) - Mn; g -_
g ] - -
A , > \“mu A
\ i
W Bz /
\“\\ e
7 -
/R
70" .
4 - R
7
g V |:w / @ Amvv
7 o YA
7 X,
A AN

K

v ° g

)

/

—fa= =

y | 7 M\a / | ,..hn..nu. wnnnu\‘.\

I}

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3165 Tractor
Driveshaft And Engine Connections

Page 20 of 58

Ref#  Part Number Qty S/P/F  Description
1 629-3047 1 S  Harness, Wire
1 725-0157 3 /P Cable Tie Not shown
1 726-0154 4 S  Tie, Pushmount Not shown
1 726-3055 2 Clip, Cable Not shown
2 651-3003 1 Muffler Assembly
3  703-2909-0498 1 S  Plate, Engine Mounting
4  703-2994 1 Shield, Muffler Heat
5 710-0378 4 /P Screw, Hex Cap, 5/16-18 x 2.5 GR5
6  710-0459A 1 /P Screw, Hex Cap, 3/8-24 x 1.5 GR5
7  710-0599 2 /P Screw, Hex Wash. Hd. Tapp 1/4-20 x .5
8 710-0607 4 /P Screw, Hex Wash. Hd. Tapp 5/16-18 x .5
9 710-0778 4 /P Screw, Hex Wash. Hd. Tapp 1/4-20 x 1.5
9 710-3288 4 Screw, Hex Cap Lock 1/4-20 x 1.62 GR5 (Mfg.
Date 1F078G & After)
10  710-3038 6 /P Screw, Hex Cap, 5/16-18 x .875 GR5
11  710-3180 2 /P Screw, Hex Cap, 5/16-18 x 1.75 GR5
12 710-3209 3 Screw, Hex Cap, M6 - 1.0 x 10MM
13  710-3288 4 Screw, Hex Cap, Lock 1/4-20 x 1.62 GR5
14 711-3330 1 Pin, Locating
15  712-0429 6 S Nut, Hex Insert Lock, 5/16-18
16  712-3006 3 /P Nut, Hex, 1/4-20
17  712-3010 4 S Nut, Hex, 5/16-18
18  718-3092 1 S  Shaft, Drive, 28.75 Long
18  759-3764 2 /P Drive Barrel Kit Not shown (2 used per tractor)
19  719-3096 1 /P Adapter, Drive Shatft
20 725-1426 1 S  Solenoid
21 725-1717 1 S Switch, Ignition
22  725-3147 1 Quick Connect Lug
23  725-3164A 2 S  Switch, Plunger
24  725-3167 1 S  Switch, Snap Mount
25  726-0205 2 /P Clamp, Hose
26  731-3221 1 S  Baffle, Lower Air
27  731-3231 1 S  Baffle, Upper Air
28  731-3266 1 Boot, Intake
29  736-0119 4 S  Washer, Lock, 5/16
30 736-0142 3 S  Washer, Flat, .281 x .50 x .06
31 736-0163 2 S  Washer, Flat Shim (Hdn)
32 736-0169 1 S  Washer, Lock, 3/8
33  736-0329 3 S  Washer, Lock, 1/4
34  736-3008 2 S  Washer, Flat, .344 x .75 x .12
35 736-3017 1 /P Washer, Flat, .417 x 1.5 x .225
36  746-3075 1 Cable, Throttle Control
37  746-3076 1 Cable, Choke Control
39 750-3203 4 Spacer, Engine Mtg. 1.0 x .335 x .875
40  750-3239 1 Spacer, Crankshaft
41  751-0535-68 1 S Hose, Fuel Line 68"
42  751-3156 1 Pipe, Exhaust RH
43  751-3157 1 Pipe, Exhaust LH
44  756-3101 1 Pulley, Center
45  756-3102 2 Pulley, Half
46  BS-805024 2 S  Gasket, Exhaust
47  BS-805158 4 S

WWW.mymowerpar

Scre\% Exhaust Pipe

S.Ccom



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3165 Tractor Page 21 of 58
Driveshaft And Engine Connections

Ref#  Part Number Qty S/P/F  Description
48 BS-222934 1 S  Bracket, Solenoid Mtg.
48 BS-393514 1 Clamp, Band Not shown
49  725-1365 3 S  Bulb, Indicator
50  725-3243 2 Fuse, 25 Amp
51 721-0342 1 S  Gasket, Silicone
52  725-1648 1 S Relay
53  759-3868 1 S  Cover, Fuse Box
54  759-3869 1 S Box, Fuse
55  725-3251 1 S  Sensor, Voltage
56 725-3164A 1 S Switch, Plunger
57 703-3398 1 Shield, Lower Exhaust (Mfg. Date 1H018G &

After; Refer to Service Advisory CC-383)

58  710-3007 3 /P Screw, Hex Wash. Hd. Tapp, #12-24 x .38
(Mfg. Date 1H018G & After; Refer to Service
Advisory CC-383)

WWW.mymowerparts.com



Page 22 of 58

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Electric Starting Motor

3165 Tractor

M
v ] ° =
ﬁ ﬁ/ Fa / g i o nAJ_W “mm pY @)
\ N /XS /S = = S | . U=
\ N o / e e\ oy “«——— ! ﬂlu
/. Mo | gnwmwww g | \&\mmm@ W s \wmmwm@__m“ A A//.,..\_ ﬁn\w
Gy VRN L P o CP% (A +
Qmwmwww @& VW A/ \_ Nwmmmm Aﬁ/,w-m.\@\m\\ ,/_ %mwmwmmmm\_, )
) . N /7
,/”, mmv L A ) Lo N ) O
,ﬂw & @ \mw \MWV \\..‘Afwx \w nﬂ_ ]
N @ |
/W e N /
5 ° [ u .
4 L
” \
\\/ll/ Y
Y \“M ==
o . \Amv \anﬁv .\Qmm\m“w_\nnmmww
Ea— o/ - N\ ;mmmk @
4 (o W=
Aﬁ,ﬂ/ﬂ,,wm e“% Q%MA/“/AN mxmmw ‘ \_
N Tk e
| \ % ~ PN 5
“ _IIJIAUVMJ /Km..\ 4 ww.m “MMW..MMW @
. % | . G B
/ r “ mmm / ~ V) o ammmmw.
o Tl N ¢ _ =
/WMW,ITI ol Am“mw ‘_.waw , \Ammw.w.w Ammmmvnmm
| ~. 1 @ |
= N6 | A =7 |8
0 © mm,
[



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3165 Tractor

Electric Starting Motor

Page 23 of 58

Ref#  Part Number Qty S/P/F  Description
1 BS-491657 1 S  Switch, Oil Pressure
2 BS-492341 2 /P Armature, Magneto
3 BS-805407 4 S  Screw, Hex
4  759-3336 2 /P Spark Plug
5 BS-92791 1 S  Washer, Lock
6 BS-90576 1 S Nut, Hex
7  BS-493792 1 S  Wire, Ground
8 BS-393295 1 S  Stator, Alternator
9 BS-394890 1 S  Regulator, Alternator
10 BS-398525 1 S  Insulator
11 BS-93722 1 S Terminal
12 BS-805448 2 S  Screw, Hex
13 BS-805641 1 S  Grommet
14  BS-805529 2 S Boot, Spark Plug
15 BS-806104 4 Screw, Hex
16 BS-280470 1 S  Clip, Wire
17 BS-493880 2 S  Terminal, Ignition Cable
18 BS-393537 1 Diode and Connector Assembly
19 BS-280275 1 Tie, Cable
20 BS-225137 1 Washer, Flat
21 BS-499521 1 S  Motor, Starter
22  BS-95035 2 Screw, Hex
23  BS-497608 1 /P Brush Set
24  BS-80600 1 Strap, Starter
25 BS-497606 1 S  Starter Drive Group
26 1 Armature Assembly N/A; Serviced with
499521 Starter Motor Only
27 BS-92278 1 S Nut, Hex
28 BS-263080 1 S Ring, Retaining
29 BS-805247 2 /P Screw, Hex
30 BS-280104 1 S  Gear, Starter
31 BS-497626 1 S  Drive End Cap Assembly
32 BS-497607 1 S End Cap Assembly - Commutator
33 1 Housing Assembly N/A; Serviced with 499521
Starter Motor Only
34 BS-497605 1 S Retainer, Brush

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 24 of 58

WWW.mymowerparts.com

Fender And Running Board

3165 Tractor




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3165 Tractor
Fender And Running Board

Page 25 of 58

Ref#  Part Number Qty S/P/F  Description
1 625-0023 1 S  Light Assembly, Rear RH
725-3262 1 S  Bulb Only, Tail Light
725-3263 1 S  Bulb Only, Reverse Indicator Light
2 625-0024 1 S  Light Assembly, Rear LH
725-3262 1 S  Bulb Only, Tail Light
725-3263 1 S  Bulb Only, Reverse Indicator Light
3  703-2977-0498 1 Running Board
777D00432 1 Graphic, Direct Drive
777120094 1 Graphic, Starting Instructions
777530017 1 Graphic, Warning
4  703-2978-0498 1 S  Fender
777D00431 1 S  Graphic, 3000 Series
5 710-0602 4 /P Screw, Hex Wash. Hd. Tapp 5/16-18 x 1.0
6  710-3013 14 /P Screw, Hex Cap, 1/4-20 x .5 GR5
7  712-0324 6 /P Nut, Hex Lock, 1/4-20
8  726-3057 4 S  Clip, Tail Light
9 731-3239 1 Cover, Lift Lever
10 731-3253 1 Flap, Lift Lever
11 735-0275 1 Pad. Floor LH
12 735-0276 1 Pad. Floor RH

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 26 of 58

3165 Tractor

Frame And Hitch Plate

/' \“mwwmmmmmwwv o
\m\\\“ / N OJ ®
_ml \N\% \“\ / ® /,AR\\ U_ _MW
\\ \\ lv n\ \\\_
— \\“\ \\\ /L« al 4 -
SN I/ -t \Ar ! I~
/,.‘ M\ » Eﬂu \\\_,
_AWW-,A, A x\ \ »u.«
A .
\
N
xmuy/
(|.H|M
m”/ /NLJW\, !
/Wﬂ/ ’. “ IIIIIIIIIIII )ﬂ
Al
\mmwwﬂ v,.ﬂ ..... \ ywy
NS
f ) ,, o
AN A
/W# !/ /ﬁ/ m”w /Vw -
A N/, Y57
YUY
ﬂ.\ ﬁ.,.,. V\ // rl“A/i\ By
/W . ’“v AI V ”m VWV / ,rﬂlfllll_
// #mmu Wﬂl o //”/ /g m_””
\} W/M, VAN
SR W\ \ o
: f,,/, ./, JA /f
.lln. \
=) ,,WM” \ O
/\ ™ /,”,// N\ /v
,/// wn-f ”/WM
A / \
e N
Jix N

= ﬂ,,w

\/ ,n

el

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3165 Tractor

Frame And Hitch Plate

Page 27 of 58

Ref#  Part Number Qty S/P/F  Description
1 603-0446-0498 1 S  Frame Assembly
2 603-0463A-0498 1 S  Bumper, Front
777D00585 1 Graphic
3  703-2915-0498 1 Hitch Plate
777120297 1 Graphic, Trans. Release
4 710-0514 4 /P Screw, Hex Cap 3/8-16 x 1.0 GR5
5 710-0599 3 /P Screw, Hex Wash. Hd. Tapp 1/4-20 x .5
6 710-0617 2 Screw, Round Hd., 3/8-24
7 710-3131 2 /P Screw, Hex Cap 1/2-13 x 1.0 GR5
8 712-0431 4 S  Nut, Hex Flange Lock, 3/8-16
9 712-3027 2 S  Nut, Hex Flange Lock, 1/4-20
10 712-3083 2 /P Nut, Hex Lock, 1/2-13
11 726-0211 8 S  Speed Nut, U-Type, 5/16-18
12 732-3002 1 S  Spring, Extension
13  735-0653 1 Flap, Intk.
14  736-0342 3 Washer, Flat, .283 x .75 x .030
15 738-0704 2 S  Shoulder Screw, .312 x .18
16  747-3336 1 Rod, Front Latch
17  710-3038 2 /P Screw, Hex Cap, 5/16-18 x .875
18 711-1333 1 Shaft, Frame Brace
19  736-3008 2 S  Washer, Flat, .344 x .75 x .12

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 28 of 58

3165 Tractor
Front Axle

=

1 o) me "Hw mm_
A [
_ ..IF. _ / J f// r/
‘ ' ,/ / / ’ Ay 1’ /’ Q..\l\\L\W \A \
_‘WI_ g e 8
28\ o m 7 %
.% ,Mm/ A
,A,Awrwé m\mmmmm _
o N Av““ m“m“\ww‘-\ o ~
— \\ Ay\AA\.rw \_ L_
L OO~
g N/ W VNQAWN_\ 1
™ /I..- \ \ /
r/ \W.\ \, m@ /
/ ..Y ww -
JI Aw pY: v m\w\m\ 1
\L_-mhwwvnﬁm Y A& WRWM @ A v @.{erllh J/ o
_\\ \\\ e \\\ P ‘\
2 CroR VM w@ : et
~ 2 o \

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3165 Tractor Page 29 of 58
Front Axle
Ref#  Part Number Qty S/P/F  Description

1 603-0426-0637 1 S  Axle, RH Steering
2 603-0427-0637 1 S  Axle, LH Steering
3 710-1039 1 /P Screw, Hex Cap 3/8-24 x 1.0 GR8
4  710-3085 1 /P Screw, Hex Cap 3/8-16 x 3.5 GR5
5 711-1141 1 Shaft, Splined
6  712-0355 2 S Nut, Hex Center Lock, 3/8-24
7  712-0431 1 S  Nut, Hex Flange Lock, 3/8-16
8 712-3103 2 Nut, Hex Flange Lock, M12 x 1.75
9 712-3104 1 Nut, Hex - RH, M12 x 1.75

10 712-3105 1 Nut, Hex - LH, M12 x 1.75

11  716-0102 2 S Snap Ring, 1.0 Dia. Shaft

12 716-0188 1 /P Retaining Ring, Internal, 2.0

13 719-3119 1 S  Pivot Axle

14  719-3120 1 Axle Carrier

15 721-0462 1 /P Seal, Grease, 1.31x 1.0

16 723-0462 1 Ball Joint, 122MM x 1.75 RH

17  723-0463 1 Ball Joint, 122MM x 1.75 LH

18 736-0163 2 S  Washer, Flat, 1.03 x 1.62 x .030

19 736-0247 1 /P Washer, Flat, .406 x 1.25

20  737-3000 3 S  Fitting, Lube, 3/16 Drive

21 741-0131 1 S  Bearing, Ball

22  741-0363 1 S  Bearing, Needle

23  741-0558 4 S  Bearing, Flange

24 747-3348A 1 /P Tie Rod, M12 x1.75 RH & LH

25  748-3074 1 Steering Arm

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 30 of 58

WWW.mymowerparts.com

-

\UUL‘.&RQ v

—

P i
P
Nl

3165 Tractor
Front PTO

1O



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 31 of 58

Description

3165 Tractor
Front PTO
Ref#  Part Number Qty S/IPIF
1 603-0442-0637 1 /P
2  759-3867 1 /P
3  703-3009-0637 1 /P
4  703-3161-0498 1 S
5 703-3165-0637 1 /P
6  710-0237 2 /P
7  710-0514 2 /P
8  710-0520 1 /P
9 710-0623 2 /P
10 711-1196 1
11  712-0324 1 /P
12 712-0431 7 S
13 714-0104 1 S
14  716-0102 1 S
15  732-0470A 1 S
16  738-0213 2 /P
17  738-0706B 3 S
18  738-3056 2 S
19 741-0491 4
20 747-3322 1
21  751-3158 1 S
22  754-3084 1 S
23  756-3092 1
24  756-3094 1

Bracket, Idler

Bracket Assembly, Brake

Bracket, PTO Mounting

Bracket, Actuator

Belt Guide

Screw, Hex Cap 5/16-24 x .625 GR5
Screw, Hex Cap 3/8-16 x 1.0 GR5
Screw, Hex Cap 3/8-16 x 1.5 GR5
Screw, Hex Wash. Hd. Tapp 3/8-16 x .75
Ferrule, Brake Adjustment

Nut, Hex Insert Lock, 1/4-20

Nut, Flange Lock, 3/8-16

Pin, Internal Cotter

Snap Ring, 1.0 Dia Shaft

Spring, Extension, .530 x 4.74
Shoulder Screw, .498 x 1.45
Shoulder Screw, .375 x .28
Shoulder Screw

Bearing, Nylon Flange

Rod, PTO Brake

Vacuum Actuator

V-Belt, A-Section x 37.63 (Set of two belts)
Pulley, PTO Drive. 6.75-Double
Pulley, Flat Idler, 4.0

WWW.mymowerparts.com



Page 32 of 58

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3165 Tractor

=y,
3 F.f., uuw—
e TS .
.Auﬁ._ nunv —..... !.-l.—'lh
_F —
4 ""'Il
ﬁ f!llf.... Y
—— . ~
L3 III.!..I ._......Il.f
., N— =
\\uuwun by
~ o i,
S 7/ ™
e, o "

“_“mmwHmm;uuw,__mmmww// g

““..\\....”””ﬂﬂﬂ _mmmﬂ I V‘"
s N\

NG

““H“““Hn-lllvl

Il -
Iy
o
unu"n"ﬂ..h..u... ...,III __
iy ;/x\

i) W,
\ .,._“_m,d,” N
N A
™

)

Front Wheels

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3165 Tractor Page 33 of 58
Front Wheels
Ref#  Part Number Qty S/P/F  Description
1  734-3053-0499 2 S  Rim Assembly, Wheel
2 734-3193 2 S  Tire, Turf, 16 x 7.5 x 8.0
3 737-0224 2 Lube Fitting
4 741-3002 4 S Bearing, Ball
5 710-3126 2 /P Screw, Hex Cap, 1/2-13 x 1.0 GR5
6  731-3020 2 S  Hubcap
7  734-0255 2 S  Valve, Tubeless Air
8 736-0179 2 S  Washer, Flat, .531 x 1.25x .1
9  736-3095 2 S  Washer, Flat, .535 x 1.92 x .060

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 34 of 58

3165 Tractor
Fuel Tank

.~

.1“_

[ —..,......

‘llll\

WWW.mymowerparts.com

"o, L
., T Tm
. e
" Ao e
" .. //.ﬁr A;

1
TL

T
N




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 35 of 58

Qty S/P/F  Description

3165 Tractor
Fuel Tank
Ref # Part Number
1 726-0205
2 731-3268
3  735-0149
4  751-0535-68
5 751-3124A
6 751-3144
7 751-3161
751-3146
8 751-3162A

2 /P Clamp, Hose

1 Trim, Tank Protector

1 S  Bushing, Rubber
68in. S Fuel Line

1 S Cap, Fuel

1 S Tank, Fuel, 4.5 Gallon

1 Sensor, Low Fuel

1 S Grommet

1 /P Fitting, Fuel Pickup

WWW.mymowerparts.com



Page 36 of 58

WWW.mymowerparts.com

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Gasket Set And Overhaul Kits

3165 Tractor

(g
q
et I//
/ nWﬂHIII » \MN
LSRR
- w Qmwi S
e |
o~ - \ Y N\ 2.8
o _ﬁ/ W0 Y™ / \U./._wwnnu./ \ \“\\\ ,”/ ﬁ'///_
. e — z
10 v “fh V A <« ) %) _ An /// ﬂ
/| / = / |
_ | \\ 2 \ Vv q
. //x Ill@ o . .V// . W.
/K - VHMI - \HM“HH // N \\A“NHV / e /// . \\M“\“\ -
3 (& v, 7 \\ L O\ [ N AN
L) \& o \ e TN == O\
v £ Vi // - \\ ™, o \\ e N,
2 / N\ JO \ & TN
o _/, WG A ) o %o \
ISY NRRE Y, I N Q)
_ﬁ // ; N\ —a N S
||||||| Lo\ Ah N u_ e A\ N S
/// P s m““\ 2 O /V{V nW\\.\ b mv
P i~ . N Ny — A,
N © AN = 2, N
SO T —n e | ™~ N ™
\.“"nuu“\umm\\...nzm\n o :::r//w“wv_ An.“\\\ Am.. .if/:lr \\m..“nnw/r _ ,_ 4
\P““““NWH nnnn - V? - = VAMU \ * -
Jjo" \W\ ©) o A f..”.nn“\,mwv o 10 Q
p 4y o e \-r“y\_ - o
7 7 e
4 \\R r — 4
fa, I~ [ —
\ \\ ) 0 L._‘A\.nu/
V2 (55 T -
iy = \v
N - Vv wv \ nm.. 47 | -
S ST A o 3
V=== -2 - A L
SZ o -
r [
- T'y)
Vs 4
/
/
/
a5}



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3165 Tractor

Gasket Set And Overhaul Kits

Page 37 of 58

Ref#  Part Number Qty S/P/F  Description
1 BS-805101 1 S  Seal, Qll
2 BS-806085 2 S  Gasket, Cylinder Head
3 BS-807688 1 S  Gasket, Breather
4 BS-806190 1 S  Gasket, Crankcase
5 BS-805049 1 S  Seal, Qll
6 BS-805700 1 S  Gasket, Intake
7 BS-805023 2 S  Gasket, Intake
8 BS-805054 1 S  Seal, Governor Shaft
9 BS-806191 1 S  Seal, O-Ring (Crankcase Cover)
10 BS-805058 1 S  Seal, O-Ring (Oil Pump)
11 BS-805316 1 S  Seal, O-Ring (Oil Pump Screen)
12 BS-805420 1 S  Washer
13  BS-808390 1 /P Gasket Set
14 BS-281370 1 S  Seal, Fill Tube
15 BS-271983 1 S  Seal, Fill Plug
16 BS-805655 1 S  Gasket, Air Cleaner
17 BS-805386 1 S  Seal, O-ring
18 BS-805024 2 S  Gasket, Exhaust
19 BS-805250 1 S  Gasket, Filter Adapter
20 BS-806039 2 S  Gasket, Rocker Cover
21 BS-808392 1 /P Overhaul Kit, Valve
22 BS-808257 1 /P Valve, Idle Adjust
23 BS-805541 1 S  Gasket, Carburetor Body
24  BS-805545 1 Pin, Float Hinge
25 BS-805547 1 S  Valve, Fuel Inlet
26 BS-805549 1 Washer
27 BS-808273 1 S  Overhaul Kit, Carburetor
28 BS-805559 1 S  Plug, Welch
29 BS-805553 1 S Nozzle, Carburetor
30 BS-805557 1 Collar, Throttle
31 BS-805543 1 Collar, Choke
32 BS-805544 1 Seal, Shaft
33 BS-805862 1 S  Cap, Limiter

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 38 of 58

3165 Tractor

Hood, Grille And Side Panels

o

<
L
oy
N ETNN o ./
i \“\“‘“‘““
iy
- UV
b [
¥ MAM“““&
\_w_ -
7 temraw
ﬁ -
T
e el e §
, \\\ ,/ // %/ s .\!A MJU
/ / \ <o)
IV \\\\AMMM” m,////_' \‘““ Mnunnmmmm\\
5 \ «© . 0 1/ A
/ ./ ol - B ||||M.ﬂ/v ) - . \\\; . L& uﬂ\
d/ \ ¢ _ = ﬁ“}/_ @%@m@x_wi@
=\ v , VN A A
AMHW ’ / — // Jw W\ N\ I,./W\\\
X ”‘ W, ,”, VN
& | A
NN/ Ay A
\§ VAN
N\ AN Y
N AN W N
N\ VAW,
/ N / mmm& ,,v \\ e
/Mw_

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3165 Tractor Page 39 of 58
Hood, Grille And Side Panels

Ref#  Part Number Qty S/P/F  Description
1  759-3865-0499 1 Hood w/Support Rod Assembly
2  703-2946-0499 1 Side Panel, RH
3 703-2947-0499 1 Side Panel, LH
4  703-2950-0499 1 Grille, Series 3000
777120314 1 /P Graphic, Warning
5  703-2984-0499 1 Support, Grille - RH
6  703-2985-0499 1 Support, Grille - LH
7  703-3070-0499 1 S  Bracket, Upper Hood
8 703-3071 2 Bracket, Rod Retainer
9 703-3101-0499 1 Support, Hood
10 710-0351 8 /P Screw, Truss Hd, Tapp, #10-16 x .5
11 710-0607 10 /P Screw, Hex Wash. Hd. Tapp 5/16-18 x .5
12 714-0104 4 S  Pin, Internal Cotter
13 725-3257A 1 S  Headlight Assembly (Lens glued to reflector
on units built after Mfg. Date 1H018G)
725-3161A 2 S  Bulb Assembly Only, Headlamp
731-3150A 1 S  Reflector
731-3138A 1 S Lens
14  726-0139 2 /P Nut, U-type Speed, #10
15  726-3056 4 Latch, 1/4 Turn
16 731-3227 1 Mount, Side Panel/Grille RH
17  731-3228 1 Mount, Side Panel/Grille LH
18 731-3229 4 Fastener, Grille Mount
19 732-0936 4 Clip, Spring
20 732-0937 4 Spring, Compression
21  736-0400 2 S  Washer, Flat, .194 x .62 x .063
22  736-3008 4 S  Washer, Flat, .344 x .75 x .120
23  747-3337A 1 /P Rod, Upper Hood
24  747-3338 1 Rod, Upper Hood
25  777D02019 1 S  Graphic, Hood - RH
777D02018 1 S  Graphic, Hood - LH
26  777D00424 2 Graphic, HDS 3165
27  732-0470A 1 S  Spring, Extension

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 40 of 58

3165 Tractor

Hydraulic Steering Pump

)

(|
_ ™\
e n.-_/.__

-

y—

e

|

L)
(|

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3165 Tractor
Hydraulic Steering Pump

Page 41 of 58

Ref#  Part Number Qty S/P/F  Description
1 ET-14543-002 1 Screw, Hex Cap, 1.57" Lg.
2  ET-64455-000 1 Seal Kit (Includes All Parts Marked Ref. 2)
3  ET-22991-003 1 S  Gerotor Assembly
4  ET-22919-005 1 Spacer, .240 Lg.
5 ET-22918-000 1 Drive
6 ET-9199-000 1 Plug, Manual Check
7  ET-285020-140 1 Ball, Manual Check
8 ET-64457-000 1 Bearing Kit
9 ET-64456-000 1 Spring Kit, Centering
10 1 Spool, Sleeve and Housing N/A. Not Available

as Replacement Parts. Order Complete
Steering Pump

WWW.mymowerparts.com



Page 42 of 58

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Hydraulic Valves And Lines

3165 Tractor

/ P
_,,,A
/W)
- \
H. SN _mu_,
//.r\“w_ P |
@ 1/ e A\
o J— -
Lo —
,/A Ve
\ \ 9 .
w -
W%A/Aﬂ/ \ o "
\m VN/”/A \ “‘m
/N /
\\ _nﬂn/, //M/ y. V;
¢« o /,”,Vy_da/ & ) /
ﬂIH.lIII) w// |
,I,'r.vJ IJ.VA/ \ //M WW <« \\ \
/ r, 14

{-,-wv ,_w_
:_ﬂ ,NMIMW wawmwz !_ \v_
\\\\\ \,'.wwvﬂm _H\\\Amwmmw il m\\ 4
e INE 8

2 /d vmm..w Y

o
- SAVAVAYS 2
, h et S

WWW.mymowerparts.com

/ mw/ - o
o O " oy

S
”Mw LAY ,ﬁunw/.w \W
Vo tO% N A/

// TS o\
\ P, ST
\ o\ \ \
// /V “/ //Mvrl%w /////
12 \ ®

\
/f\ l// Y

&




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3165 Tractor
Hydraulic Valves And Lines

Page 43 of 58

Ref#  Part Number Qty S/P/F  Description
1 703-1801 2 Bracket, Valve Mounting
2 703-1802 2 Clamp, Side Valve
3  703-1803 2 S  Clamp, Double Valve
4 703-3154 1 S Bracket, Lift Valve
5 710-0597 2 /P Screw, Hex Cap 1/4-20 x 1.0 GR5
6  710-0641 2 /P Screw, Hex Cap 1/4-20 x 2.25 GR5
7  710-3013 6 /P Screw, Hex Cap 1/4-20 x .50 GR5
8 710-3083 1 /P Screw, Hex Cap 5/16-18 x 1.375 GR5
9 712-0429 1 S Nut, Hex Insert Lock, 5/16-18
10 712-3027 4 S  Nut, Hex Flange Lock, 1/4-20
11 717-3452 1 Valve, Hydraulic
12 721-0492 4 O-Ring, Backup
13 721-3021 6 S O-Ring
14  726-0197 3 Cable Tie
15  727-3056 1 T-Fitting, 9/16-18 Thrd.
16 727-3130 1 Tube, Hydraulic (Pump to Strng)
17  727-3131 1 Tube, Hydraulic (Aux. from Strng)
18 727-3132 1 Tube, Hydraulic (Strng Return) (Mfg. Date
1D148G & Before)
727-3162 1 Tube, Hydraulic (Strng Return) (Mfg. Date
1D158G & After - Used with 727-3160 and
727-3161 Hoses)
19 727-3133 1 Tube, Hydraulic (Aux Return) (Mfg. Date
1D148G & Before)
727-3160 1 Hose, Hydraulic (Aux Return) (Mfg. Date
1D158G & After)
20 727-3140 1 S  Tube, Hydraulic (Return to Pump) (Mfg. Date
1D148G & Before)
727-3161 1 /P Hose, Hydraulic (Return to Pump) (Mfg. Date
1D158G & After)
21  731-3259 1 Knob, Lift
22  735-3007 3 S  Rubber Spacer
23  741-0491 2 Bearing, Nylon Flange
24  747-3349 1 S Handle, Center Lift Valve
25  748-3081 1 S  Link, Lift
26  748-3082 1 Clamp, Handle
27  721-0493 3 O-Ring, .426 x .566 x .070
28 710-0751 1 /P Screw, Hex Cap 1/4-20 x .62 GR5

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 44 of 58

3165 Tractor

ission

Hydrostatic Transm

\ o
= .MT
o o)
gD o e_c
S wm @
\\AM \\ o] (ep]
R v
’mx x ;
7 K2 \ p e
~ \\ e ’
— 5 K\
L e ,,zaa.zaﬁmuﬁkom N\
o \ "\
. N A

WWW.mymowerparts.com

\,

AN
n“m.v //




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3165 Tractor
Hydrostatic Transmission

Page 45 of 58

Ref#  Part Number Qty S/P/F  Description
1 759-3968 1 /P/IF Pump Shaft Service Kit
2 HG-2000022 4 /P Ring, Wire Retaining
3  HG-2000038 1 /P Ring, Retaining
4  HG-2000023 1 /P Spacer
5 HG-2000032 1 /P Bearing, Ball
6 HG-2000036 1 S  Seal, Lip
7  HG-2000037 1 /P Seal, Lip
8 HG-2000014 1 /P Arm, Trunnion
9 HG-2000015 1 /P Guide, Slot
10 HG-2510097 1 Housing Assembly
11  HG-50552 2 /P Bearing Assembly, Thrust Ball
12 HG-2000024 2 /P Washer, Block Thrust
13  HG-2000025 2 /P Spring, Block
14  HG-2510014 1 /P Kit, Pump Cylinder Block
15 HG-2000007 1 /P Shaft, Motor
16 1 UNKNOWN
17 HG-2510098 1 /P Kit, Center Section
18 HG-50641 2 Pin
19 HG-2000061 1 /P Gasket, Center Section
20 HG-50203 1 Swashplate, Variable
21 HG-2510013 1 /P Kit, Motor Cylinder Block
22  HG-9004100-1430 2 /P O-Ring
23  HG-2510083 1 S  Kit, Auxiliary Charge Pump
24  HG-50761 1 /P Gerotor & Housing Assembly
25 HG-2510050 1 /P Kit, Check Valve
26 HG-2510034 1 /P Kit, Check Valve w/.044 Orifice
27 HG-2510081 1 Kit, Check Relief
28 HG-2510082 1 Kit, Auxiliary Relief Valve
29 HG-2510012 1 /P Kit, Bypass Valve
30 HG-9005110-4400 2 Plug, 7/16-20
31 HG-2510090 1 /P Kit, Auxiliary Filter
32 HG-50969 2 Screw, Flange Head Cap, M8 x 60
33 HG-9007314-0808 8 /P Screw, Socket Head Cap
34  HG-9005110-3100 1 Plug, 5/16-24
35 HG-50994 1 S  Cover, Filter
36 HG-50408 2 /P Pin
37 HG-2000044 1 /P Shim, Charge Pump
38 N/A O-Ring-Order Seal Kit HG-2510010
39 N/A O-Ring-Order Seal Kit HG-2510010
40 N/A O-Ring-Order Seal Kit HG-2510010
HG-2510010 1 /IP/IF  Kit, Overhaul Seal

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 46 of 58

3165 Tractor

Lower Power Steering

M”m, “ -
BN
,.III/ IAW ////
7_. Ammwu/ @ /rrﬁ/ \nmw”v\Au,/,/
\ N T \ _ \nmwm””” _ ,
N Seesd®) 2
\uﬂ, _ b~y "~ \ // o /W.A\\ v\,__ /A £ V- “\\ e
D « N\ 7 &
‘Mﬁ MV S il //, // I/I \Jmm. @X ﬂ \XNIP\\ . ‘_
v va — A\ !GUVJQH«\ mwv A \\“
d B TR o\ &
ﬁ & \ P\
2 N oS e
T /v o ( \ Bt BN\ /7
4 \ - \ \f // f ) o~ \\
_ /// _ Amw /15 Sy ,AAM.WK\ /
) NN //1\ /% N
/ Vl-/ /// Alv\ mw /// /I/
Av\ \ “a @ i///HHU/ ////
\ \\\/ @mwmm/w © /:_ /_
2] A // @ _. - “Mw <« -
_ / \ T

@
——— Y(
e
. ©

|

/ .
/ M,‘r /// (3]

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3165 Tractor

Lower Power Steering

Page 47 of 58

Ref#  Part Number Qty S/P/F  Description

1 703-3015 1 Plate, Steering Pump Port Code 0498
2 703-3189 1 Bracket, Cylinder Mounting Code 0498
3 710-0514 2 /P Screw, Hex Cap 3/8-16 x 1.0 GR5
4  710-3138 2 /P Screw, Hex Cap M8-1.25 x 16 MM GR5
5 710-3140 4 Screw, Hex Cap, M6 x 14MM
6 712-0431 2 S  Nut, Hex Flange Lock, 3/8-16
7  712-3103 2 Nut, Hex Flange Lock, M12 x 1.75
8 712-3104 2 Nut, Hex, M12 x 1.75 RH
9 717-3424 1 Cylinder, Steering

10 717-3442 1 S  Pump, Hydraulic Steering

11 723-0462 2 Ball Joint, 122MM x 1.75 RH

12 727-3012 1 /P Fitting, 90 Degree Elbow

13 727-3126 1 Hose, Front Steering

14  727-3127 1 Hose, Rear Steering

15  727-3159 1 Fitting, 45 Degree

16  736-3084 1 /P Washer, Flat, .51 x 1.12 x .060

17  721-0493 2 O-Ring, .426 x .566 x .070

18 736-0329 4 S  Washer, Lock, 1/4"

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 48 of 58

~.

S

~ L
,@Dk_;

.,

)

o

~.

WWW.mymowerparts.com

Pedestal And Connections

3165 Tractor



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3165 Tractor
Pedestal And Connections

Page 49 of 58

Ref#  Part Number Qty S/P/F  Description
1 603-0386-0637 1 S  Pedestal Assembly
2 603-0587 1 Handle, Tilt
3 710-0136 4 /P Screw, Hex Cap 1/4-20 x 1.75 GR5
4  710-0597 2 /P Screw, Hex Cap 1/4-20 x 1.0 GR5
5 710-1260A 6 /P Screw, Hex Wash. Hd. Tapp 5/16-18 x .75
6 711-1180 1 Shaft, Lower Steering
7  712-0324 6 /P Nut, Hex Insert Lock, 1/4-20
8 714-0104 2 S  Pin, Internal Cotter
9 716-0115 1 S Ring, Retaining, .56 Dia Shaft
10  723-0467 1 Strap, Battery (Includes Ref No. 14)
11 725-3255 1 S  Battery
12 731-3225 1 Lever, Park Brake
13  731-3226 1 Lever, Cruise
14  732-0696 2 Hook, Wire Rectangular
15  732-0870 1 S  Spring, Compression, .676 x 2.5
16 732-0932 2 Spring, Extension
17  735-0258 1 Boot, Tilt Wheel Coupling
18  735-0269 1 Boot, Shaft Cover
19  736-3020 2 S  Washer, Flat, .271 x .63 x .065
20 738-3164 1 Shaft, Upper Steering
21  741-3085 1 Bearing, Sleeve, 1.44 x 1.5 x .812
22  747-3327 1 Rod, Cruise Control
23  747-3328 1 Rod, Parking Brake
24  747-3354 1 Rod, Cruise/Brake Pivot
25  748-3067 1 Housing, Tilt Wheel Coupling
26  748-3068 1 Coupling Half, Bottom
27  748-3069 1 Coupling Half, Top
28  748-3083 1 Index, Tilt Steering
29  748-3084 1 S  Block, Tilt Steering

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 50 of 58

3165 Tractor

Rear Wheels

et

. N
B Y g
- ,N, N

ya
\_WI

\
/
L \

T e \“

/
e . / \
R N A X
e ..f.u.r.uur... ffunuuuu;!,. -.\...\\ /
\\_\\\ \\ L., f.lﬂ””{ e //
r \\nmmnnunnmmmmmnm” N\ /
| P ey RN N
RN\ \
/ / ‘ IHI I”I I /I
\ A 1/_ N\

\ == N
\, //// /m uuflﬂuN 11// /ﬂ/ lﬂ

\

s ,J ¥\
AR m}-ﬂ.n
RNy, TS :
NS\ ~
N S ) |
PN w VNH.....F: e \\ f
/! /I mm—— 7
\\ / S .;...f.f.l....fll.lll.‘.l\\\\\\ \
N ;)
/”/ 4 'y /
,/l/_,ﬂl Y \ 7 \ \\
R /7 /S
nmﬁ 7 /IH W!m‘ p \\
: \\_ ,mm ,,v...!HNHHHHH...lJ... llll\\\\
,&K- f’ DS

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 51 of 58

3165 Tractor
Rear Wheels
Ref#  Part Number Qty S/P/F  Description
1 734-3191 2 Tire, Turf, 23 x 10.5-12
2  634-3037B-0499 2 /P Rim Assembly, Wheel
3  734-0255 2 S  Valve, Tubeless Air
4  712-3050 8 /P Lug Nut, 7/16-14

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 52 of 58

3165 Tractor

Seat Assembly

il

/ /

s \ /
- \\ \

s ’

' U
‘\N\ e -~ ™~
o 3 \l..\u
im0

T

o=

\
// w
© \“““\ e
o/ =
,,,._.V\“\ y 4 \M\M\ “““
/ ,_m____ ™~ V7 :A |
il oo 5 \“\ A / \
Y, Wl Y/
M.‘ \WHVM\ ;l—\\\.\\ \Li (e ] \\\\\ // // /I //f '
/n Yy - o = / / \ / \ 0z
) ﬂ!_.r.-w..u_ ._ux._.,\ p { _A\ // ,.,/ "umv
= — o AN o\ \ l/

\
MHHW \ ”

2 T mmmy O\ 7\ \&

/ \ .m //@rﬂn_mmm L/ W/_v. Mfw / /,, v,wﬁm o0
/ AW - r~
Lm_ // .:Ev- \u‘vc/, ,/ AM/ vm...in ) An,/m .mm_
/ - o .‘..\“\.,n,“,-...xw,, \YV/ ,,,W” )

- H -~ -~ B /”, \ \}\ \ \ £ 1/ /as

Narc ;ER//<§§\

25 = YA

i ’

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3165 Tractor Page 53 of 58
Seat Assembly
Ref#  Part Number Qty S/P/F  Description
1 703-3166A-0637 1 /P Bracket, Seat Switch
2  703-3173-0637 1 /P Bracket, Switch Mounting
3  703-3207 1 S  Track, Seat, w/Latch (Mfg. Date 1H028G &
Before)
703-3431 1 /P Track, Seat, w/Latch (Used with 731-3240A
seat base)
4  703-3208 1 Track, Seat, w/o Latch
5 710-0748 2 /P Screw, Pan Torx Hd., #12-14 x .5
6 710-1636 4 Carriage Bolt, 5/16-18 x .62
7  710-1669 4 Screw, Pan Torx Hd. 5/16-18 x 1.0
8 712-3004A 4 /P Nut, Hex Flange Lock, 5/16-18
9  714-0507 1 S  Pin, Cotter, 3/32 x .75
10 726-0211 4 S  Speed Nut, U-Type, 5/16-18
11 731-3240A 1 S Base, Seat (Refer to Service Advisory
CC-383)
12 731-3244 1 Lid, Tlbx
13  732-0868 1 Spring, Compression
14  732-0869A 2 /P Spring, Compression
15 735-0271 2 S  Bumper
16 747-3357A 1 /P Rod, Seat Pivot
17 757-3010A 1 S Seat, High Back
777D02200 1 S  Graphic, Reflector
777D01782 1 /P Graphic, USA

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 54 of 58

3165 Tractor

- Differential

ission

Transm

<3

Ql

3
/

aﬂ‘Uﬂ ;
MM . @
O [ag

\ [Te] ;u mm"

[

o]
o

o A
“ mx \hux /

ﬂﬁnlu.mmw/& p
/ N

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3165 Tractor Page 55 of 58
Transmission - Differential

Ref#  Part Number Qty S/P/F  Description
618-3191A 1 S/F  Transmission Assembly, Complete
759-3746 1 Sealant, Ultra Grey, 2 oz. Tube
1 617-3001 1 Gear Assembly, Pinion 13T
741-3037 1 S Bearing, Ball
2  759-3967 1 /IP/IF  Hydrostatic Transmission Assy. Kit
3 618-3145 1 S  Bearing Block Assembly, Needle
4 618-3149 2 Bearing Block Assembly
5 618-3150 2 Bearing Block Assembly
6 618-3162 1 S  Cover Assembly, Rear Includes Ref. Nos. 7, 8
and 9
7  710-1633 1 Plug, Drain, M14 x 1.5 x .827
8  735-0277 1 Grommet, Rubber
9 735-0279 1 Grommet
10 618-3163 1 Bearing Block Assembly
11  618-3169A 2 Hub Assembly, Wheel
12 711-1308 2 S  Axle Shaft, 15.08 Long
13  716-0172 4 S  Retaining Ring
14  717-1119 2 Gear, Spur, 14T
15 619-3086 1 Housing, Diff. Cover
16  710-0331 4 /P Hex Cap Screw, 3/8-24 x 2.25 GR5
17  712-3054 4 /P Nut, Hex Lock, 3/8-24
18 717-1120 4 Geatr, Differential 10T
19 717-1173 1 Shaft, Cross, .5 x 3.485
20 717-1178 2 Shaft, Cross, Special
21  717-1180 1 Differential Pinion Block
22  717-3466 1 Gear, Spur 60T
23 718-3101 4 Block, Thrust Miter
24  719-3142 1 Housing, Differential Cover
25  736-0558 3 Washer, Flat, 1.187 x 1.56 x .062
26  761-3062 2 S  Bracket, Brake Mounting
27  703-3188A 2 Block, Transmission Cover
28  703-3316 1 Plate, Transmission
29  710-0642 12 /P Screw, Hex Wash. Hd. Tapp 1/4-20 x .75
30 710-0650 6 /P Screw, Hex Wash. Hd. Tapp 5/16-18 x .875
31 710-0788 7 /P Screw, Hex Wash. Hd. Tapp 1/4-20 x 1.0
32  710-0809 6 Screw, Hex Wash. Hd. Tapp 1/4-20 x 1.25
33  711-1205A 1 Shaft, Output 9T
34  712-0682 2 Nut, Lock, 7/8-14
35 717-3449 1 Gear, Bevel 54T
36 759-3936 1 /IP/F  Differential Housing Service Kit
37 721-0261 1 O-Ring, 2.75 x.103
38 721-0467 2 Gasket
39 723-3014 1 S  Filter, Ol
40  736-0423 AR Washer, Flat Shim, 1.0 x 1.56 x .010
41  736-0424 AR S  Washer, Flat Shim, 1.0 x 1.56 x .020
42  736-0431 AR S  Washer, Flat Shim, 1.0 x 1.56 x .015
43  736-0615 2 Washer, Thrust, 1.007 x 1.542 x .03
44  736-0619 1 Washer, Spring
45  736-3046A 1 Washer, Flat, 1.01 x 1.86 x .060
46  737-3022 1 S  Fitting, Filter Nipple
47  741-3083 1 Bearing, Needle Thrust
48  750-3238 1

Spac]g-r, Axle, 1.188 x 1.665 x .67

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 56 of 58

3165 Tractor

And Neutral Linkage

ing

Mounti

ission

Transm

e N V ~ ) %A.iuuu
s B @ uHZ .‘}A%-,-,Amffw
0 ) V ly o/
\\\Lm”/ o _ms" _,/ll/ \v hLN 4, / !“- = wv\ a. ¢ mm—
A\ <t r/ T L /_ mW N _a..‘mJ
N\ L ~ ) \ nuy
o A/// /W AM \ o) v\v\l _mm. ‘ ) / \‘ mmm X
YN N [Ty b ,
N N\ N S % 3 v A
/”V .ﬂ h 7 AN // N o _ul... ¢ r\.., , V o
. \ ; " S
\ ”,,/ \ ) mluuu}/ / o / 7 // @ ”//// ,,.u||u|||||..nw
\ /” ‘/ s V.Wv\u y/ / n:L\ ; ¢ % JW IIIIHH//
-~ N N < R N N 2 2 — > 4 II..II
C\ e, V/m, Y é Y g I
_I — e\ ..IA . «f
- \ W \\ ) I~
I~ /.../..y, PBY /0 o \ <F/ / ‘ -
2 oy o N \ A [
A J\ ST o
Ty AV \" PN - 1 /
Innuuumtnuwmnmw ¢ / / Ml\ oﬂu / ,/ ‘mﬁl\\ \\\_ o~ T —— tW/
AN\ v o
- \\ SN ﬁ @//w N < [ ”/
Y [ T AN <+ —aly
A [:e] W ,_lllllL'.mK / // \ ~ ﬂ/
o~ /o // 00 Amw; ﬂv ) L | ==
_nllll.-r AM ¢ ﬁJllL' WW A /n,ukvx " o an
~ 1/ 2 e ™
v BV ]
h AN umu = s y /\..\L ||||||||||||
\.‘) \%H, 7 A,\\X.\\ix \
- \H\-v@ o [\ ’ ..////
g e ™ d
_..mu : . [}
M"mw\\\\L-.Ammmm1 /J
r o
s, o &

()
o~

o —
o .....||||\L“ﬁw, 6 —— A // l__nnll/ :_u 2 \vir

9
‘_I.
oy w T

AH, ﬁ F _//

// ”a.. n_u

.

/
Zu “aSE)

_.“unn---l._vaw (©)—- o gmmﬁ%
...\\\\\\I /u__M
: R .
w 4 ,‘mm i
@
_.!../!:n..\\\\

0,/
NN/.\V AV ) /v
A
i ™ // / ,,wu\\
< N/
L \\
%
i Aaw‘r::
_,/..._ < w« )
¢ /u s
™

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3165 Tractor

Transmission Mounting And Neutral Linkage

Page 57 of 58

Ref#  Part Number Qty S/P/F  Description
1 603-0698 1 Bracket, Torque
2 1 Plate, Hydro Neutral Return (See components
of 759-3933 Service Kit in box. Refer to
Service Advisory CC-383.)
3 1 Link, Neutral Return Bearing (See
components of 759-3933 Service Kit in box.
Refer to Service Advisory CC-383.)
4  703-3187 1 S  Spring Plate, Hydro Bypass
5 703-3292 2 Plate, Reinforcement
6  710-0433 1 /P Screw, Hex Cap, 1/4-20 x .625 GR5 Lock
7 710-0514 6 /P Screw, Hex Cap, 3/8-16 x 1.0 GR5
8  710-0599 1 /P Screw, Hex Wash. Hd. Tapp, 1/4-20 x .5
9 710-0642 1 /P Screw, Hex Wash. Hd. Tapp, 1/4-20 x .75
10 710-1632 2 Bolt, U-Style
11  710-3015 1 /P Screw, Hex Cap, 1/4-20 x .75 GR5
12 710-3170 1 Ball Screw, 5/16-18 x .56
13  710-3226 4 Screw, Hex Cap, 5/16-18 x 5.5 GR5 Lock
14  710-3242 1 Screw, Set, 5/16 x .5
15 712-0262 1 /P Nut, Hex Ctr. Lock Jam, 3/8-24
16  712-0266 2 S Nut, Hex Ctr. Lock Jam, 3/8-16
17  712-0431 4 S  Nut, Hex Flange Lock, 3/8-16
18  712-3004A 1 /P Nut, Hex Flange Lock, 5/16-18
19 712-3006 1 /P Nut, Hex, 1/4-20
20 712-3058 4 S Nut, Hex Insert Lock, 1/2-20
21  714-0104 1 S  Pin, Internal Cotter
22  714-0212 1 Key, 3/16 x 1/8 x .75 (Removed with
installation of 759-3926 Kit and on Tractors
built Mfg. Date 1FO78G and after)
23  718-3097 1 Arm, Hydro
24 1 Adapter, Pump (Mfg. Date 1F068G and before
- Replace by ordering 759-3926 Service Kit)
25  721-0459 2 O-Ring, .426 ID x .566 OD x .070
26  726-0295 2 Clamp, Tube
27  726-0324 1 S Clamp, Hose
28  727-3090 1 /P Cylinder, Damper
29  727-3139 1 Tube, Hydro Pickup
30 727-3148 1 Dipstick, Transmission
31  731-1480 1 /P Plastic Vent
32 731-1481 1 Vent Cap
33 1 Fan, Pump (Mfg. Date 1F068G and before -
Replace by ordering 759-3926 Service Kit)
34  731-3245 1 Holder, Dipstick
35  732-0429A 1 S  Spring, Extension
36  735-0279 1 Grommet
37  736-0227 2 S  Washer, Flat, .390x1.5x .1
38 736-0262 1 /P Washer, Flat, .385 x .87 x .092 (Removed with
installation of 759-3926 Kit and on Tractors
built Mfg. Date 1F078G and after)
39 736-3019 Washer, Flat, .531 x 1.062 x .134
40  736-3090

WWW. my‘moWerMaﬁ% Cedrep x-72x 06



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3165 Tractor
Transmission Mounting And Neutral Linkage

Page 58 of 58

Ref#  Part Number Qty S/P/F  Description

41  737-3092 1 Fitting, Tube

42  738-0347 1 S  Spacer, Shoulder

43  738-0572 1 S  Shoulder Bolt

44 741-0155 1 S Bearing, Ball

45  747-3359A 1 /P Rod, Pump Bypass

46  750-0434 1 /P Spacer, .375 x .5 x 1.02

47  750-0497 1 Spacer, .375 x .624 x .445

48  750-3212 2 Spacer, Hydro, .3223 x .60 x 2.44

49  751-0588-8 8in. Fuel Line

50 703-3478 1 Plate, Hydro Neutral Return

51  703-3477 1 Link, Neutral Return Bearing

52  748-3052 1 Adaptor, Pump (Tractors with 759-3926 Kit
installed and tractors built Mfg. Date 1F078G
and after)

53  731-3095 1 S Fan, Pump (Tractors with 759-3926 Kit
installed and tractors built Mfg. Date 1F078G
and after)

54  748-3037 4 S Nut, Fan, 1/4-20 (Tractors with 759-3926 Kit
installed and tractors built Mfg. Date 1F078G
and after)

55  736-0105 1 /P Washer, Bell, .401 x .87 x .063 (Tractors with
759-3926 Kit installed and tractors built Mfg.
Date 1F078G and after)

56 710-3288 4 Screw, Hex Cap Lock 1/4-20 x 1.62 (Tractors

with 759-3926 Kit installed and tractors built
Mfg. Date 1FO78G and after)

WWW.mymowerparts.com



